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Test Report Tel

NEX 1 TEST DATA

FCC ID: 2BR3I-FS210PA

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P-A
0O1-A, O1Pro-A, O1Max-A

Aug. 13, 2025

Aug. 13, 2025 - Sep. 10, 2025
Sep. 10, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 E 15.2407
ANSI C63.10-2020
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1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5180 Antl 81.82 0.87
NVNT a 5220 Antl 77.27 1.12
NVNT a 5240 Antl 81.82 0.87
NVNT ac20 5180 Antl 97.06 0.13
NVNT ac20 5220 Antl 97.06 0.13
NVNT ac20 5240 Antl 96.32 0.16
NVNT ac40 5190 Antl 94.2 0.26
NVNT ac40 5230 Antl 94.2 0.26
NVNT ax20 5180 Antl 97.06 0.13
NVNT ax20 5220 Antl 97.04 0.13
NVNT ax20 5240 Antl 97.04 0.13
NVNT ax40 5190 Antl 92.86 0.32
NVNT ax40 5230 Antl 94.29 0.26
NVNT n20 5180 Antl 96.3 0.16
NVNT n20 5220 Antl 96.3 0.16
NVNT n20 5240 Antl 97.01 0.13
NVNT n40 5190 Antl 92.75 0.33
NVNT n40 5230 Antl 92.86 0.32

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com
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Duty Cycle NVNT a 5180MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL . :
Center Freq 5.180000000 GHz i ‘Avo Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run

IFGain:Low #Atten: 30 dB

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| SCL X FUNCTION

N [1[t]  5000us[  225dBm
Il 90.00 us -39.45 dBm
2700 s 344 dBm

Duty Cycle NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.220000000 GHz ) ‘Ms Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 0.000 s
Ref Offset 8.6 dB r
Ref 20.00 dBm 299 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL 7F

Center Freq 5.240000000 GHz B ey Tvpa- LogiBwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 8.7 dB
Ref 20,00 dBm

Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Center 5.240000000 GHz

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 3 of 42
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Test Report

Duty Cycle NVNT ac20 5180MHz Antl

Keysight Spectrum Analyzer - Swept SA =
AL SENSEIN ] 08:39:45 AMSep
Center Freq 5.180000000 GHz ) Avp Type: Log-Pwr =
Trig: Free Run T

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION | FUNCTION wIDTH FUNCTION

N 1]

G STATUS

Duty Cycle NVNT ac20 5220MHz Antl

Keysight Spectrum Analyzer - Swept 54 ==
Lit B 4 DB:41:54 AMSep
Center Freq 5.220000000 GHz . Avg Type: Log-Pwr TRACE
P Trig: Free Run T

Fast ~#—
IFGain:Low #Atten: 30 dB

Mkr1 1.230 ms|
Ref Offset 8.6 dB
Ref 20,00 dBm 0.90 dBm

.‘1

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE E FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT ac20 5240MHz Antl

Keysight Spectnum Analyzer - Swept 54 =
08:43:50 AMSep
==

L SENSE I "
Center Freq 5.240000000 GHz Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 10.00 ps

Ref Offset 8.7 dB
72 dBm

Ref 20.00 dBm

Center 5.240000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Test Report

Duty Cycle NVNT ac40 5190MHz Antl

Keysight Spectrum Analyzer - Swept 54 =
RL SENSE:IN h 0B:46:53 AMSep
Center Freq 5.190000000 GHz . Avg Type: Log-Pwr TRAC!
PNO: Fast ~+—  11ig: FreeRun Tv
Ref Offset 8.46 dB 2

Ref 20.00 dBm

Span 0 Hz

Center 5.190000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

: E FUNCTION | FUNCTION ¥DTH FUNCTION

MKF, MODE TR

Duty Cycle NVNT ac40 5230MHz Antl

Keysight Specinum Analyzer - Swept 54 ==
RL SENSE:IN h 0B:58:26 AMSep
Center Freq 5.230000000 GHz B Avg Type: Log-Pwr TRACE|
PNO: Fast ~—  1rig: FreeRun Uy

IFGain:Low #Atten: 30 dB

e 3 Mkr1 100.0 ps|
Ref Offset 8.66 dB i
Ref 20,00 dBm -4.97 dBm

Span 0 Hz

Center 5.230000000 GHz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE

Duty Cycle NVNT ax20 5180MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.180000000 GHz Avp Type: Log-Pwr

PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 1.340 ms
Ref Offset 8.42 dB -
Ref 20,00 dBm 1.56 dBm

Span 0 Hz

Center 5.180000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Duty Cycle NVNT ax20 5220MHz Antl

Keysight Spectrum Analyzer - Swept SA =
AL SENSEIN ] 08:03:45 AMSep
Center Freq 5.220000000 GHz ) Avp Type: Log-Pwr =
Trig: Free Run T

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 5.6 dB
Ref 20,00 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| 5C E FUNCTION | FUNCTION ¥DTH FUNCTION

Duty Cycle NVNT ax20 5240MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL SENSEN ]
Center Freq 5.240000000 GHz ) Avp Type: Log-Pwr
PN Trig: Free Run

Fast ~#—
#Atten: 30 dB

e 3 Mkr1 550.0 ps|
Ref Offset 8.7 dB
Ref 20,00 dBm 1.88 dBm

Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Center 5.240000000 GHz

FUNCTION WIDTH

KR MODE E FUNCTION

Duty Cycle NVNT ax40 5190MHz Antl

Keysight Spectnum Analyzer - Swept 54 =
L 0B:54:15 AMSep
==

Center Freq 5.190000000 GHz

Avg Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.190000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 6 of 42


mailto:service@dl-cert.com

Test Report

Duty Cycle NVNT ax40 5230MHz Antl

Keysight Spectrum Analyzer - Swept SA =
RL SENSE:IN h 0B:59:56 AMSep
Center Freq 5.230000000 GHz B Avg Type: Log-Pwr TRACH
PNO: Fast ~—  1rig: FreeRun Uy
1

IFGain:Low #Atten: 30 dB

Ref Offset 8.66 dB
Ref 20,00 dBm

Center 5.230000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| 5C E FUNCTION | FUNCTION ¥DTH FUNCTION

Duty Cycle NVNT n20 5180MHz Ant1

Keysight Spectrum Analyzer - Swept 54 ==
AL SENSEIN ] 08:28:35 AMSep
Center Freq 5.180000000 GHz B Avg Type: Log-Pwr TRACE|
PRO: F: Trig: Free Run T

. , Mkr1 490.0 ps|
Ref Offset 8.42 dB
Ref 20,00 dBm 2.25 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

KR MODE E FUNCTION | FUNCTION 1W1DTH

Duty Cycle NVNT n20 5220MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.220000000 GHz

Avg Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 5.6 dB
Ref 20,00 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

3 Fi UNCTION

MKF, MODE TR

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Duty Cycle NVNT n20 5240MHz Ant1

Keysight Spectruem Analyzer - Swept SA

Avg Type: Log-Pwr

Center Freq 5.240000000 GHz o
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 1.250 ms
Ref Offset 8.7 dB -
Ref 20.00 dBm 3.41 dBm

Center 5.240000000 GHz Span 0 Hz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

- X FUNCTION | FUNC WIDTH FUNCTION

MKF, MODE TR

1290 ms
2590 ms

Duty Cycle NVNT n40 5190MHz Ant1

Keysight Spectrum Analyzer - Swept 54 ==
RL SENSE:IN h 0B:34:10 AMSep
Center Freq 5.190000000 GHz . Avg Type: Log-Pwr TRACE
PNO: Fast Trig: Free Run ™

. , Mkr1 420.0 ps|
Ref Offset 8.46 dB
R:ef 20,00 dBm -4.45 dBm

Span 0 Hz

Center 5.190000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

FUNCTION | FUNCTION ¥DTH

KR MODE
| -445dBm|
-12.08 dBm

-3.95 dBm.

Duty Cycle NVNT n40 5230MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.230000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.66 dB
Ref 20,00 dBm

Center 5.230000000 GHz Span 0 Hz
Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz #VBW 3.0 MHz

MKF, MODE TR

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 8 of 42
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 6.85 0.87 7.72 24 Pass
NVNT a 5220 Antl 6.49 1.12 7.61 24 Pass
NVNT a 5240 Antl 9.19 0.87 10.06 24 Pass
NVNT ac20 5180 Antl 7.75 0.13 7.88 24 Pass
NVNT ac20 5220 Antl 7.42 0.13 7.55 24 Pass
NVNT ac20 5240 Antl 9.87 0.16 10.03 24 Pass
NVNT ac40 5190 Antl 8.72 0.26 8.98 24 Pass
NVNT ac40 5230 Antl 8.34 0.26 8.60 24 Pass
NVNT ax20 5180 Antl 7.73 0.13 7.86 24 Pass
NVNT ax20 5220 Antl 7.40 0.13 7.53 24 Pass
NVNT ax20 5240 Antl 9.92 0.13 10.05 24 Pass
NVNT ax40 5190 Antl 8.71 0.32 9.03 24 Pass
NVNT ax40 5230 Antl 8.43 0.26 8.69 24 Pass
NVNT n20 5180 Antl 7.89 0.16 8.05 24 Pass
NVNT n20 5220 Antl 7.26 0.16 7.42 24 Pass
NVNT n20 5240 Antl 9.84 0.13 9.97 24 Pass
NVNT n40 5190 Antl 8.84 0.33 9.17 24 Pass
NVNT n40 5230 Antl 8.33 0.32 8.65 24 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Power NVNT a 5180MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:20:52 PM Sep 09, 2025

Center Freq: 5.180000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.85 dBm /16.43 MHz -65.31 dBm /Hz

G STATUS

Power NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:21:13PM Sep 09,
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.6 dB
Ref 28,60 dBm

-
| S

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

6.49 dBm /16.42 MHz -65.66 dBm /Hz

Power NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:22:28 PM Sep 09, 20
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.7 dB
Ref 28.70 dBm

;- +
et o

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.19 dBm /16.31 MHz -62.93 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 42
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Power NVNT ac20 5180MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:28:49 PM Sep 09, 2025
Center Freq: 5.180000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.75 dBm /17.59 MHz -64.70 dBm /Hz

G STATUS

Power NVNT ac20 5220MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:29:48 PM Sep 09,
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.6 dB
Ref 28,60 dBm

s
| IS —

ety e

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.42 dBm /17.65 MHz -65.05 dBm /Hz

Power NVNT ac20 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:32:51 PM Sep 09, 20

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.7 dB
Ref 28.70 dBm

e T L

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.87 dBm /17.49 MHz -62.56 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT ac40 5190MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:34:13PM Sep 09, 2025
Center Freq: 5.190000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.190000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.72 dBm /35.94 MHz -66.84 dBm /Hz

G STATUS

Power NVNT ac40 5230MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:37:29PM Sep 09,
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.66 dB
Ref 28,65 dBm

|

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.34 dBm /36.1 MHz -67.24 dBm /Hz

Power NVNT ax20 5180MHz Ant1

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:29:12PM Sep 09, 20

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.42 dB
Ref 2842 dBm

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.73 dBm /17.6 MHz -64.73 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 42
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Power NVNT ax20 5220MHz Ant1

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:30:12 PM Sep 09, 2025

Center Freq: 5.220000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.220000000 GHz

Ref Offset 8.6 dB
Ref 28,60 dBm

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.40 dBm /17.62 MHz -65.06 dBm /Hz

G STATUS

Power NVNT ax20 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:33:16 PM Sep 09,
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.7 dB
Ref 28.70 dBm

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.91 dBm /17.48 MHz -62.51 dBm /Hz

Power NVNT ax40 5190MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S = NSE:IN i 07:34:36 PM Sep 09, 20

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.71 dBm /35.89 MHz -66.84 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 13 of 42
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Power NVNT ax40 5230MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:38:09 PM Sep 09, 2025

Center Freq: 5.230000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.230000000 GHz

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.43 dBm /36.11 MHz -67.15 dBm /Hz

G STATUS

Power NVNT n20 5180MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:22:55PM Sep 09,
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.42 dB
Ref 2842 dBm

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.89 dBm /17.57 MHz -64.56 dBm /Hz

Power NVNT n20 5220MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S = NSE:IN i 07:24:11 PM Sep 09, 20

Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.6 dB
Ref 28,60 dBm

VPRI P

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.26 dBm /17.63 MHz -65.20 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 42
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Power NVNT n20 5240MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:24:36 PM Sep 09, 2025

Center Freq: 5.240000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 5.240000000 GHz

SRR

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.83 dBm /17.5 MHz -62.60 dBm /Hz

G STATUS

Power NVNT n40 5190MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

- NSE:IN i 07:26:02PM Sep 09,
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None

—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.46 dB
Ref 28.46 dBm

e Ay
I

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.84 dBm /35.91 MHz -66.71 dBm /Hz

Power NVNT n40 5230MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:26:29 PM Sep 09, 20
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.33 dBm /36.07 MHz -67.24 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 42



mailto:service@dl-cert.com

3. -26dB Bandwidth

Test Report

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.66 Pass
NVNT a 5220 Antl 19.84 Pass
NVNT a 5240 Antl 19.56 Pass
NVNT ac20 5180 Antl 20.22 Pass
NVNT ac20 5220 Antl 20.28 Pass
NVNT ac20 5240 Antl 20.09 Pass
NVNT ac40 5190 Antl 40.39 Pass
NVNT ac40 5230 Antl 40.45 Pass
NVNT ax20 5180 Antl 20.39 Pass
NVNT ax20 5220 Antl 20.38 Pass
NVNT ax20 5240 Antl 20.38 Pass
NVNT ax40 5190 Antl 40.54 Pass
NVNT ax40 5230 Antl 40.56 Pass
NVNT n20 5180 Antl 20.8 Pass
NVNT n20 5220 Antl 20.14 Pass
NVNT n20 5240 Antl 20.23 Pass
NVNT n40 5190 Antl 40.57 Pass
NVNT n40 5230 Antl 40.7 Pass

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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-26dB Bandwidth NVNT a 5180MHz Antl
Rudiu”sl)l; 3’3:::2“'“ =

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.180000000 GHz Center Freq: 6.180000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB Radio Device: BTS
Mkr3 5.18984 GHz
-26.689 dBm

#IFGain:Low

Ref Offset 8.42 dB
Ref 2842 dBm

s AP e B A

M,.Mm,b\-hnaw

Sweep 1.333 ms|

iCenter 5.18 GHz
#VBW 910 kHz

Res BW 300 kHz
14.6 dBm

Occupied Bandwidth Total Power

16.500 MHz
6.722 kHz
19.66 MHz x dB

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB Bandwidth

-26dB Bandwidth NVNT a 5220MHz Ant1
-

[ Keysight Spectrum Analyzer - Occupied BW
RL ENSE.IN T
Center Freq: 5.220000000 GHz

Center Freq 5.220000000 GHz o1
-+~ Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.22993 GHz
-27.074 dBm

Ref Offset 8.6 dB
Ref 28,60 dBm

e T i S e L |

TSy S

Sweep 1.333 ms|

iCenter 5.22 GHz
#VBW 910 kHz

Res BW 300 kHz
14.7 dBm

Occupied Bandwidth Total Power
16.468 MHz

5.577 kHz
19.84 MHz x dB

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB Bandwidth

11:41:28 AMSep 10,
Radio Std: None

-26dB Bandwidth NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
Center Freq: 5.240000000 GHz
Trig: Free Run Avg|Hold: 1001100
Radio Device: BTS

-
#IFGain:Low #Atten: 30 dB

Mkr3 5.2498 GHz

-24.866 dBm

Ref Offset 8.7 dB
Ref 28.70 dBm
1

e hﬂ,wwwm'vmw.vﬁwwsﬁlwmW.

Sweep 1.333 ms|

iCenter 5.24 GHz
#VBW 910 kHz

Res BW 300 kHz
16.2 dBm

Total Power

Occupied Bandwidth
16.457 MHz

18.565 kHz
19.56 MHz x dB

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB Bandwidth
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-26dB Bandwidth NVNT ac20 5180MHz Antl

11:45:22 AMSep 10,2025

T

[ Keysight Specinum Analyzer - Occupied W
AL E

Center Freq 5.180000000 GHz o1

s~ Trig: FreeRun

#IFGain:Low #Atten: 30 dB

Ref Offset 8.42 dB
Ref 2842 dBm

i

iCenter 5.18 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.637 MHz

-10.066 kHz
20.22 MHz

Transmit Freq Error
x dB Bandwidth

x dB

Total Power

% of OBW Power

Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

#VBW 910 kHz

14.2 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS
Mkr3 5.1901 GHz,

-20.5

19 dBm

Span 30 MHz|
Sweep 1.333 ms

-26dB Bandwidth

NVNT ac20 5220MHz Antl

Radio Std: None

11:47:42 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW
RL
C

Center Freq 5.220000000 GHz

#IFGain:Low

Ref Offset 8.6 dB
Ref 28,60 dBm

g,n.,.,MM.J‘n-'MV

iCenter 5.22 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.648 MHz

-38.929 kHz
20.28 MHz

Transmit Freq Error
x dB Bandwidth

enter Freq: 5.220000000 GHz
Avg|Hold: 1001100

Trig: Free Run
#Atten: 30 dB

Total Power

% of OBW Power
x dB

e

#VBW 910 kHz

MEKr:

memw-&w-\nwwm’wr JMM"\!A-MMM'

14.1 dBm

99.00 %

-26.00 dB

Radio Device: BTS

5.2301 GHz

3 5.

-25.211 dBm

Sweep 1.333 ms|

-26dB Bandwidth

NVNT ac20 5240MHz Antl

11:49:10 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.240000000 GHz
#IFGain:Low

Ref Offset 8.7 dB
Ref 28.70 dBm

‘L,r'hr\.\}g‘;‘wwr

iCenter 5.24 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.586 MHz

19.691 kHz
20.09 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.240000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 910 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 100/100

“/%WWMUfWM“J'W-"”"M\MM“W'W«WMQ\
\'“l' 2

15.6 dBm

99.00 %
-26.00 dB

Radio Device: BTS

Mkr3 5.250065 GHz
-25.451 dBm

N
%"'%J\me.\h

Span 30 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552
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-26dB Bandwidth NVNT ac40 5190MHz Antl

=

1150550 AM Sep 10, 2025

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.190000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

[Ty

iCenter 5.19 GHz
‘Res BW 510 kHz

Occupied Bandwidth
35.965 MHz

21.590 kHz

Transmit Freq Error
40.39 MHz

x dB Bandwidth

G

Center Freq: 5190000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

#VBW 1.6 MHz Sweep 1.333 ms

Total Power 14.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS

-26dB Bandwidth

NVNT ac40 5230MHz Antl

11:51:26 AMSep 10, 2025

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.230000000 GHz
#IFGain:Low

Ref Offset 8.66 dB
Ref 28,65 dBm

mMMWM

iCenter 5.23 GHz
‘Res BW 510 kHz

Occupied Bandwidth
36.129 MHz

47.396 kHz

Transmit Freq Error
40.45 MHz

x dB Bandwidth

PP PR ‘( !M\-d R "

Radio Std: None

Center Freq: 5.230000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Device: BTS

Mkr3 5.250275 GHz
-24.801 dBm

Yt
MWM

Span 60 MHz|
#VBW 1.6 MHz Sweep 1.333 ms

Total Power 15.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

-26dB Bandwidth

NVNT ax20 5180MHz Antl
=

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.180000000 GHz

Ref Offset 8.42 dB
Ref 2842 dBm

Maaiwdebivatit

iCenter 5.18 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.651 MHz

-1.859 kHz

Transmit Freq Error

x dB Bandwidth 20.39

G

#IFGain:Low

- e u-,mmw\\)w-wwﬁam.w.‘mh y—

11:46:19 AMSep 10, 2025
Radio Std: None

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Device: BTS

Mkr3 5.190195 GHz
-25.518 dBm

i1

#VBW 910 kHz Sweep 1.333 ms

Total Power 14.3 dBm

99.00 %
-26.00 dB

% of OBW Power

MHz x dB
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-26dB Bandwidth NVNT ax20 5220MHz Antl
R;!diuns:l; I];:::Eu e

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I -
Center Freq 5.220000000 GHz Center Freq: 6.220000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.23017 GHz
-29.512 dBm

#IFGain:Low

Ref Offset 8.6 dB
Ref 28.60 dBm

PR A RNt PSS et eyt

el

;,'u\l\n'ww\nlh‘%\u”m

iCenter 5.22 GHz
‘Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms
Total Power 14.0 dBm

Occupied Bandwidth
17.665 MHz

-20.510 kHz
20.38 MHz

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-26dB Bandwidth NVNT ax20 5240MHz Ant1

11:49:20 AMSep 10,
Radio Std: None

Center Freq: 5.240000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.240000000 GHz
Radio Device: BTS

Mkr3 5.25022 GHz,

#IFGain:Low
-27.182 dBm

Ref Offset 8.7 dB
Ref 28.70 dBm

{ B aiiana™ i st o O R,
At |

J’f«uu-“l*lwﬁ'w
Span 30 MHz|
Sweep 1.333 ms

iCenter 5.24 GHz
#VBW 910 kHz

Res BW 300 kHz
15.6 dBm

Total Power

Occupied Bandwidth
17.614 MHz

25.024 kHz
20.38 MHz

99.00 %

% of OBW Power
-26.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-26dB Bandwidth NVNT ax40 5190MHz Antl

11:51:01 AMSep 10,
Radio Std: None

Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.190000000 GHz
Radio Device: BTS

Mkr3 5.21031 GHz
-29.556 dBm

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

kARl JM"WMM \.3
I Py

bbbyl

Span 60 MHz|
Sweep 1.333 ms

iCenter 5.19 GHz
#VBW 1.6 MHz

‘Res BW 510 kHz
Occupied Bandwidth

14.9 dBm

Total Power

35.937 MHz
42.020 kHz
40.54 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB
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